FITTINGTHE RACK EARS

Step 7:

. Secure the rack ears using the screws and
nuts provided:

. 6 x AB0188 NUT M4 NYLOCK
. 6 x AB5680 SCREW M4X10 PAN POZI BK

. Rack Ears fitted.

Step 8:

. Carefully re-assemble your console, following steps 1-5 in reverse.

Step 9:

. Attach the assembly to a rack using suitable rack screws and washers.

XONE:43 Rack Ear Fitting Guide AP9941 Issue 2
Copyright © 2018 Allen & Heath Limited. All rights reserved

http://www.allen-heath.com

ALLEN&HEATH

< XOMNEe:4

RACK EAR FITTING GUIDE

Kit Part No: X:43-RK19

Publication AP9941 2



FITTINGTHE RACK EARS FITTINGTHE RACK EARS

Check the contents:
Step 4:

| x AA8196-L XONE:43 RACK EAR LEFT

| x AA8196-R XONE:43 RACK EAR RIGHT

6 x AB0188 NUT M4 NYLOCK

. Gently slide the two halves of the console
apart until the rear connector PCB is wholly

visible.

6 x AB5680 SCREW M4X10 PAN POZI BK
Tools required:
. T8 Torx screwdriver Step 5:
. Pozi 2 screwdriver
. 7mm spanner . With care unplug the grey flat wireform from
. A small container to keep screws in. the connector PCE.
Ensure that the power to the unit has been turned off and disconnected completely from the mains. ° There is a single wireform on a Xone:43.

. (Xone:43 pictured).

. The console base and front panel can now be
Step I: separated.
. Remove and retain 2 screws from front panel.

. There are two wireforms on a Xone:43C.
. Remove and retain 4 screws from rear panel

. With care unplug the grey flat wireforms

upper phono sockets. from the connector PCB.

. (Xone:43C pictured).

: A , = ALLENGHEATH
. The console base and front panel can now be A 29 - L =)
Step 2: separated. Tyl —— | :\
. Remove and retain 4 screws from side panel Step 6:
of the mixer (2 each side). . Choose the rack ear orientation you require:

note that they are handed — check holes indicated
. align with the corresponding screw holes in the
. Turn console over onto its front panel —

. chassis.
take care not to scratch the unit.

. (Narrow pictured).

Step 3:

_ e (Wide pictured). ) WMIVIAHEBNITTV
. Remove and retain 6 screws from base panel.
. Note that the 2 nearest the rear connector

remain in place.




